
RFQ #15-13

Page 1

City of Portsmouth
Portsmouth, New Hampshire
Public Works Department

RFQ #15-13
REQUEST FOR QUALIFICATIONS

ENGINEERING SERVICES
PEASE WASTEWATER TREATMENT FACILITY EVALUATION

INVITATION

Sealed Statement of Qualifications (SOQ), plainly marked “RFQ #15-13, Pease Wastewater
Treatment Facility Evaluation – Statement of Qualifications” on the outside of the mailing
envelope, addressed to the Finance/Purchasing Department, City Hall, 1 Junkins Avenue,
Portsmouth, NH 03801 will be accepted until 2:00 pm on December 13, 2012. In a separate
sealed envelope within the SOQ envelope, enclose a cost proposal for the proposed scope of
work, plainly marked “RFQ #15-13, Pease Wastewater Treatment Facility Evaluation – Cost
Proposal”.

The RFQ can be found on the City’s website at
http://www.cityofportsmouth.com/finance/purchasing.htm.

MANDATORY PRE-PROPOSAL MEETING

There will be a mandatory pre-proposal meeting on Tuesday, November 20, 2012 at 2:00
p.m. at the Pease WWTF on Corporate Drive. All firms will have an opportunity to ask questions
at this meeting.

FUNDING

This effort will be funded by wastewater enterprise revenues.

PROJECT BACKGROUND/PURPOSE

The City of Portsmouth is a regional provider of wastewater collection and treatment services to
the City of Portsmouth, Town of New Castle and portions of the Towns of Greenland and Rye.
The City has two wastewater treatment facilities (WWTF), the 4.8 MGD wet weather Peirce
Island WWTF and the 1.2 MGD Pease International Tradeport WWTF. The Peirce Island
WWTF services downtown Portsmouth and the client communities. The Pease International
Tradeport WWTF serves the collection system for the Pease International Tradeport.

The Pease International Tradeport area was at one time the Pease Air Force base. The Air Force
base was repurposed for commercial and industrial use in the 1990’s. Parts of the original air
force base were maintained and are still used by the NH Air National Guard. Zoning on Pease
includes airport, airport industrial, industrial, business/industrial, natural resource protection and
NH Air National Guard. There are number of large commercial/industrial facilities that
contribute significant flow the WWTF including Lonza Biologics, Inc. and Craft Brew Alliance



RFQ #15-13

Page 2

(Redhook Ale Brewery). The overall make-up of wastewater flow is commercial/industrial in
nature.

The Pease WWTF was originally constructed in the 1950’s for the Pease Air Force Base. The
WWTF was turned over to City ownership and for operation and maintenance through the
authority of the Pease Development Authority in the 1990’s. Since then the WWTF has been
operated and maintained by the City. The collection system consists of approximately 11 miles of
gravity sewer pipe. There is one pumping station within the collection system (Corporate Drive
Pumping Station).

The original WWTF process included preliminary treatment (headworks including screening and
aerated grit removal), raw sewage lift pumps, primary clarification, intermediate lift pumps,
secondary trickling filters, secondary clarification, disinfection and discharge via an open pipe
outfall to the Piscataqua River. The outfall is shared with the Town of Newington WWTF.
Sludge management included primary and secondary digestion and sludge drying beds. The
WWTF underwent a major upgraded in 1997. Improvements consisted of preliminary treatment
headworks modifications including replacement of the bar screen with channel grinder and
addition of a headworks superstructure; primary clarifier drive replacement and effluent launder
covers; decommissioning of the trickling filters and construction of new sequencing batch
reactors for secondary treatment; conversion of the secondary clarifiers to equalization basins;
and conversion of one anaerobic digestion tank to a sludge storage tank. This upgrade also
included the addition of a new laboratory/administration building, standby generator, gravity belt
press for sludge dewatering and other miscellaneous improvements. The outfall was upgraded in
2000 with the addition of multiport diffusers. A septage receiving station including receiving
equipment, and storage tanks were added in 2005.

The current WWTF process stream consists of preliminary treatment (headworks including
screening and aerated grit removal), raw sewage lift pumps, primary clarification, intermediate
lift pumps, secondary treatment and clarification with sequencing batch reactors, equalization,
disinfection with chlorine, dechlorination and discharge via the multi-port diffuser outfall to the
Piscataqua River. Ammonium hydroxide is added to the secondary effluent prior to chlorination
as a temporary measure to resolve disinfection interferences. Sludge management includes sludge
storage, dewatering by belt filter press and disposal at the Turnkey landfill in Rochester, New
Hampshire. The WWTF was designed to handle an average day flow of 1.2 MGD, maximum day
flow of 3.345 MGD and peak flow of 4.0 MGD. Design loadings were as follows: average day
loads of 2,907 lb/d for BOD5 2,907 lb/d for TSS, and 364 lb/d for TKN and maximum day loads
of 5,467 lb/d for BOD5 5,467 lb/d for TSS, and 829 lb/d for TKN. See attached process flow
diagram, process design data and mass balance. Note the process design data and mass blance
were completed prior to the septage upgrade.

Most of the major components of the original WWTF have been upgraded. However, there
remain a number of original systems and components that remain and are in need of repair or
replacement. Some systems and equipment upgraded in 1997 have exceeded their useful lifespan
and are in need of repair or replacement. As part of this study, systems and equipment in need of
repair or replacement will be identified and an estimate of cost developed for use in capital
expense planning.



RFQ #15-13

Page 3

The Pease WWTF NPDES permit expired in 2005. The WWTF continues to operate under the
conditions of the 2005 permit until a new permit is issued. The proposed permit limits are not
known, but may include nutrient removal.

The City began an extensive Wastewater Master Plan (WWMP) process in 2008 in response to a
Consent Decree by the US Environmental Protection Agency. As part of the WWMP process, a
number of alternative collection and treatment layout concepts were developed. Many of these
scenarios included improvements at Peirce Island and at the Pease WWTF. A number of
developments since the submittal of the Final Supplement to the Draft Wastewater Master
Plan/Long Term Control Plan have made it necessary to reconsider potential flow and load
scenarios at the Pease WWTF. As part of this study, the selected consultant will be asked to
consider different flow and load scenarios for the Pease WWTF at the direction of the City. The
study will require consideration for different treatment levels for nitrogen including a potential
permit level for monthly average total nitrogen removal to less than 8 milligrams per liter (mg/L)
and 3 mg/L.

In addition, there are existing clients within the Pease International Tradeport that have requested
increased flow and load capacity to meet changes in manufacturing requirements. The selected
consultant will be asked to consider these requested flows and load scenarios in the study. A
piloting firm will be procured under separate contract with the City to perform treatability studies
related to the proposed request(s). The selected firm is expected to work with the piloting firm to
develop necessary upgrades to be able to treat current and future loads.

The goals of this project include, but are not limited to, the following:

 Complete a detailed review of the existing structures, equipment, processes and systems
 Perform an engineering analysis of the existing structures, equipment, processes and

systems regarding their condition, efficiency, energy use, sustainability, and capacity to
meet current and proposed treatment conditions

 Perform flow and load scenarios based on buildout projections, flow shedding scenarios
and client requests for capacity

 Develop a long term capital improvement plan for the Pease WWTF
  Provide the City with a comprehensive planning document to use for its capital planning

needs

SCOPE OF WORK

The City anticipates the scope of work will be comprehensive and include all tasks necessary to
provide a long term capital improvement plan that can be used for planning purposes. The scope
of work is anticipated to include, but not be limited to, the following:

1. Data Gathering and Review: The selected consultant will request historical information
necessary to understand the historical progression of improvements and the current
condition of the WWTF. If available, requested information will be provided by the City.
If information deemed necessary cannot be provided by the City, the consultant will
obtain information from site visits or through survey(s), inspections, or other means
acceptable to the City. This work will include a condition assessment of the existing



RFQ #15-13

Page 4

facilities, equipment and ancillary systems.  The City will facilitate data collection from
clients and the Pease Development Authority as necessary.

2. Engineering Analyses: Engineering analyses should include evaluations necessary for
development of the improvement plan. The City and the consultant will collectively select
the flow and load alternative scenarios to be evaluated. All evaluations will be performed
for total nitrogen treatment levels to less than 8 mg/L and 3 mg/L. Consultant will be
required to develop flow and loads associated with the selected scenarios. In addition to
the flow and load scenarios, it is anticipated evaluations will include a condition
assessment of facilities, equipment, processes, and all supporting systems and unit
process evaluation. City and consultant will selected a single scenario for which the unit
process analyses will be performed.

3. Report Development: Recommended improvements will be summarized in a concise
report. The report should include a prioritized list of recommended improvement projects,
associated cost estimates, and implementation schedule. All cost estimates shall be total
project costs at a planning level accuracy with construction cost, engineering and
construction contingencies clearly broken down and with reference to the correct ENR
cost index at the time of estimate development. At a minimum, a draft report will be
submitted for the City’s review and comment. The final report will incorporate or address
all City comments.

4. Project Meetings: The selected consultant will support their efforts through meeting with
City staff and other stakeholders as necessary. At a minimum, the following meetings
should be included in the scope of work: project kickoff meeting; data gathering site visit;
technical work sessions (2); draft report presentation to DPW staff; draft report
presentation to City Council; and final report presentation.

The final scope of work will be negotiated with the selected consultant prior to execution of a
contract.

AVAILABLE INFORMATION

The following information will be made available to the consultant(s) for the purpose of
developing the Statement of Qualifications (SOQ):

 Drawings entitled “Pease Development Authority, Pease International Tradeport,
Portsmouth, NH, Record Drawings, Wastewater Treatment Plant Improvement Program”,
Underwood Engineers, Inc., Portsmouth, NH, November 20, 1997

 Selected drawings from plan set entitled “City of Portsmouth, New Hampshire, Record
Drawings, Portsmouth Wastewater Facilities Upgrade”, Underwood Engineers, Inc.,
Portsmouth, NH, November 25, 2005



RFQ #15-13

Page 5

ENGAGEMENT OF THE ENGINEER

A. Required Contents of the Statement of Qualifications (SOQ)

A sealed SOQ, plainly marked “RFQ #15-13, Pease Wastewater Treatment Facility Evaluation –
Statement of Qualifications” on the outside of the envelope, addressed to the Finance/Purchasing